Reservdelskatalog bensinmoped Norsjo Carrier 4-Stroke
Spare part catalogue petrol moped Norsjo Carrier 4-Stroke

NORSJ(=#

Carrier

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: 054-87 06 20 Fax: 054-87 02 52 Internet: www.norsjo.com E-mail: info@norsjo.com




A Chassi Bensinmoped Norsjo Carrier 4-Stroke {{\
‘I’ Chassis Petrol dN io C ier 4-Strok NURSJU;&LC
etrol mope orsjo carrier 4-otroke Carribr
Bakvagn Framvagn Skarmar/tank Skarmar/tank Flakram
Rear frame Front frame Fenders/tank Fenders/tank Platform frame

B1

B3:1

B3:2

B4

Y

¢ Yy e 1,
\ L= ..
Plan Chassis Plan Chassis Plan Chassis Plan Chassis Plan Chassis
B1 000 B2 000 B3:1 000 B3:2 000 B4 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




2 Chassi Bensinmoped Norsjo Carrier 4-Stroke {]\
‘I’ Ch . e . r1[][15:][] Sloke
assis Petrol moped Norsjo Carrier 4-Stroke Carvilr
Flakram stal/galler Flakram tra Framhjul/broms Bakhjul/broms Bakhjul/broms
Platform frame Platform frame wood | Front wheel/brake Rear wheel/brake Rear wheel/brake

steel/grating

B5

B6

B7

B8:1

Plan Chassis

Plan Chassis

Plan Chassis

Plan Chassis

Plan Chassis

B5 000

B6 000

B7 000

B8:1 000

B8:2 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




A Chassi Bensinmoped Norsjo Carrier 4-Stroke {{\
‘I’ Chassis . . NURSJD’ Sfroke
Petrol moped Norsjo Carrier 4-Stroke Carvilr
Styrinrattning Styre/sadel/ Belysning/blinkers Elcentral Parkeringsbroms/
Steering avgassystem Lights/indicator Electric box wire/fotgas
Handlebar/saddle/ Parking brake/
exhaust system wire/gaspedal

vy,
(e

B10

B11

B13

s (\ /% = o
i <5 J
¢ ©® o, o
s L i > ;s *
g 2 3 4 ﬁ f é ."'GQ':@’ ;
$ / E o @
c:é LE H 4 Q..\;N
: ; < /- -~
RS
Plan Chassis Plan Chassis Plan Chassis Plan Chassis Plan Chassis
B9 000 B10 000 B11 000 B12 000 B13 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




A Chassi Bensinmoped Norsjo Carrier 4-Stroke {{\
‘I’ Ch . . . r‘[]lzs:][].%nk
assis Petrol moped Norsjo Carrier 4-Stroke Carribr
Bromsslangar Elkablage Postbox Vindskydd/hjalmbox
Brake tubes Electrical cabels Mail box Wind shelter/
helmet box

B14

B15

B16

B17

B18

\

Plan

Chassis

Plan Chassis

Plan Chassis

Plan Chassis

Plan Chassis

B14

000

B15 000

B16 000

B17 000

B18 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




Chassi Bensinmoped Norsjo Carrier 4-Stroke
Chassis Petrol moped Norsjo Carrier 4-Stroke

Carrier

B19

B20

B21

B22

B23

Plan Chassis

Plan

Chassis

Plan

Chassis

Plan

Chassis

Plan Chassis

B19 000

B20

000

B21

000

B22

000

B23 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




2 Motor Bensinmoped Norsjo Carrier 4-Stroke {{\
0 Jo warr NORSIGZ:
ngine Petrol moped Norsjo Carrier 4-Stroke Carvilr
Cylinder/topp Ventiler/kamkedja Ytterkapa/ Koppling Oljepump
Cylinder/ Valves/ transmissonskapa Clutch Oil pump
cylinder head time chain Crankcase cover
B24 B25 B26 B27 B28
s [ =, ""-“1:‘
o 1 . _ il J
5 . ' .é?.%'.‘“. ] ;f: {:{1 e -
r : : - 1.13{@ {“E...H
| S /] e
p I ] ] = =i B@h
&
Plan Chassis Plan Chassis Plan Chassis Plan Chassis Plan Chassis
B24 000 B25 000 B26 000 B27 000 B28 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




A Motor Bensinmoped Norsjo Carrier 4-Stroke {{\

U Engne  petrol moped Norsjo Carrier 4-Strok NORSJO 7+

etrol moped Norsj6 Carrier 4-Stroke Carritr

Vevhus Vevaxel/kolv Vaxellada Vaxelsystem Startmotor
Crankase Crank/piston Gear box Gear system Starter motor

B29

B30

B31

B32

B33

LN
- ] i}
r - , o » .I_ . L ¥y - =
e 1 |1- WL 'y 2 'i'!r ol o
- - 0 - y i WA Lo
) y ﬁ.:l -'l ﬁ"' - IIJ.E
e il
Plan Chassis Plan Chassis Plan Chassis Plan Chassis Plan Chassis
B29 000 B30 000 B31 000 B32 000 B33 000

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




Bensinmoped Norsjo Carrier 4-Stroke

a Motor
‘I’ Engine Petrol moped Norsjo Carrier 4-Stroke Carrilr
Svanghjul/stator Vaxelspak/kick Luftfilter Forgasare
Flywheel/stator Gearshaft pedal/ Air cleaner Carburator

B34

starting arm

B35

B36

B38

e i e,
%‘r & -7 =
3 q 3 I|I| ] i W
| _. . i
‘.r]' P il 47 l;:é i X
aF | Py “Th /4 & g
SOt e g - A, 4N {;'f?.;' " A
o 7 iy - 1;“ 3 J
e /»-’/ i k
e i
Wiy s
Plan Chassis Plan Chassis Plan Chassis Plan Chassis Plan Chassis
B34 000 B35 000 B36 000 B37 000 B38 000

Norsjo Mekaniska AB Address: Box 123

, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




/Z\ - Delar/Parts

Bakvagn
Rear Frame

Chassis No

000-

Typ/Type

NURSJG%

g

Carrier

Sida/Side

B1

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type Sida/Side
L roakvagn 000- NURSZ]UQLW B1
ear Frame C
arr; wr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68035-0070 1 Bakram Silver Rear frame Silver

1 68035-0050 1 Bakram Gul Post Rear frame Postal yellow

1 68035-0090 1 Bakram Valfri farg Rear frame Optional colour

2 68040-0070 1 Baksving Silver inkl. Silentblock Level arm Silver incl. Silentblock

2 68040-0050 1 Baksving Gul Post inkl. Silentblock Level arm Postal yellow incl. Silentblock

2 68040-0090 1 Baksving Valfri farg inkl. Silentblock Level arm Optional colour incl. Silentblock

3 68066-0000 1 Axel Baksving Axle Level arm

4 68060-0070 1 Fotplatta H Silver Foot plate R Silver

4 68060-0050 1 Fotplatta H Gul Post Foot plate R Postal yellow

4 68060-0090 1 Fotplatta H Valfri farg Footplate R Optional colour

5 68061-0070 1 Fotplatta V Silver Foot plate L Silver

5 68061-0050 1 Fotplatta V Gul Post Foot plate L Postal yellow

5 68061-0090 1 Fotplatta V Valfri farg Footplate L Optional colour

6 68065-0070 2 Stagror Silver Rod pipe Silver

6 68065-0050 2 Stagror Gul Post Rod pipe Postal yellow

6 68065-0090 2 Stagror Valfri farg Rod pipe Optional colour

7 68100-0409 2 Stétdampar Distans Shock absorber Spacer

8 68100-0022 2 Stotdampare Shock absorber

9 49125-0011 2 Silentblock Silentblock

10 17110-0000 4 Planbricka 10,5x22x2,0 FZB Plane washer 10.5x22x2.0 FZB

11 13110-0045 2 Sexkantsskruv M10x45 FZB Hexagonal screw M10x45 FZB

12 17110-0025 4 Planbricka 10,5x25,0x1,5 FZB Plane washer 10.5x25.0x1.5 FZB

13 16410-0000 4 Kupolmutter M10 FZB Domed cap nut M10 FZB

14 17110-0000 2 Planbricka 10,5x22x2,0 FZB Plane washer 10.5x25.0x2.0 FZB

15 17110-0025 4 Sexkantsskruv M10x25 FZB Hexagonal screw M10x25 FZB

16 16414-0000 2 Kupolmutter M14 Domed cap nut M14

17 16308-0000 2 Lasmutter M8 Lock nut M8

18 13108-0110 1 Sexkantsskruv M8x110 FZB, dvre/framre Hexagonal screw M8x110 FZB, upper/front
19 13108-0120 1 Sexkantsskruv M8x120 FZB, nedre/bakre Hexagonal screw M8x120 FZB, upper/rear
20 17408-0000 4 Nordlockbricka 8mm Nordlock washer 8mm

21 17214-0024 2 Fjaderbricka 14,2x24,1x3,0 FZB Spring washer 14.5x24.1x13.0 FZB

22 17210-0018 2 Fjaderbricka 10,2x18,1x2,2 FZB Spring washer 10.2x18.1x2.2 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




/7\\ - Delar/Parts

Framvagn
Front Frame

Chassis No

000-

Typ/Type

Carrier

Sida/Side

B2

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
‘ l’ Flakram undre 000- NORSIO" > B2
Front Frame C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68020-0070 1 Framram STD Silver Front frame STD Silver

1 68200-0070 1 Framram Lang Silver Front frame Long Silver

1 68020-0050 1 Framram STD Gul Post Front frame STD Postal yellow

1 68200-0050 1 Framram Lang Gul Post Front frame Long Postal yellow

1 68020-0090 1 Framram STD Valfri Farg Front frame STD Optional colour

1 68200-0090 1 Framram Lang Valfri Farg Front frame Long Optional colour

2 68030-0070 1 Framaxel Silver Front axle Silver

2 68030-0050 1 Framaxel Gul Front axle Yellow

2 68030-0090 1 Framaxel Valfri Farg Front frame Optional colour

3 70125-0013 2 Képa Gummibuffert Hood Rubber buffer

4 42125-0014 2 Gummibuffert Rubber buffer

5 49125-0011 2 Silentblock Silentblock

6 66115-0008 2 Styrlagerskal Steering head bearing cup

7 66115-0007 2 Styrlagerkona Steering head bearing cone

8 53016-0162 2 Gasdampare Gas spring

9 70015-0000 2 Vinkellank M6 Angular toggle joint M6

10 13114-0080 2 Sexkantsskruv M14x80 FZB Hexagonal screw M14x80 FZB

1" 17114-0028 4 Planbricka FZB 14x28x2,0 Plane washer FZB 14x28x2.0

12 16314-0000 2 Lasmutter M14 Lock nut M14

13 16306-0000 4 Lasmutter M6 FZB Lock nut M6 FZB

14 17210-0018 4 Fjaderbricka 10,2x18,1x2,2 FZB Spring washer 10.2x18.1x2.2 FZB

15 16110-0000 4 Mutter M10 FZB Nut M10 FZB

16 20102-0000 2 Smérjnippel M6 Lubricant nipple M6

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

L

Skarmar + tank
Fenders/tank

Chassis No

000-

Typ/Type

NURSJG%

24

Carrier

Sida/Side

B3:1

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type Sida/Side
L e 000- NURSJUQ‘@ B3:1
enders/tank C
arr wr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 51260-0041 1 Bensintank rod pearl Petrol tank, red pearl
1 51260-0061 1 Bensintank bla pearl Petrol tank, blue pearl
1 51260-0031 1 Bensintank grén pearl Petrol tank, green pearl
2 68032-0042 2 Framskarm h/v rod pearl Front fender r/l, red pearl
2 68032-0062 2 Framskarm h/v bla pearl Front fender r/l, blue pearl
2 68032-0032 2 Framskarm h/v gron pearl Front fender r/l, green pearl
3 68055-0040 1 Bakskarm rod pearl Rear fender, red pearl
3 68055-0060 1 Bakskarm bla pearl Rear fender, blue pearl
3 68055-0070 1 Bakskarm silver metallic Rear fender, silver metallic.
4 68056-0040 1 Kedjeskydd rod pearl Chain guard, red pearl
4 68056-0060 1 Kedjeskydd bla pearl Chain guard, blue pearl
4 68056-0030 1 Kedjeskydd grén pearl Chain guard, green pearl
5 68067-0070 1 Ljuddamparfaste silver Silencer fastening, silver
6 68100-0428 2 Stankskydds plat Mud flap, metal
7 41529-0000 1 Tanklock Filler cap
8 41102-0000 1 Bensinkran Petrol shutoff valve
9 41401-1000 1 Bensinslang Petrol hose
10 41496-0004 2 Blamma bensinkran Clamp petrol shutoff valve
11 42035-0000 1 List bensintank Strip petrol tank
12 41150-0000 1 Packning bensinkran Gasket petrol shutoff valve
13 42541-0000 2 Stankskydd Mud flap
14 17810-4012 8 Popnit Pop rivet
15 15306-0020 9 Skruv insex m6x16 fzb Hexagonal socket screw M6x16 FZB
16 16306-0000 14 Lasmutter m6 Lock nut M6
17 17106-0000 25 Bricka 6.4x16x1.5 fzb Washer 6.4x16x1.5 FZB
18 13108-0065 1 Sexkantsskruv m8x65 fzb Hexagonal screw M8x65 FZB
19 16308-0000 3 Lasmutter m8 fzb Lock nut M8 FZB
20 17108-0000 3 Bricka 8.4x16x1.5 fzb Washer 8.4x16x1.5 FZB
21 13108-0025 2 Sexkantsskruv m8x25 fzb Hexagonal screw M8x25 FZB
22 15306-0020 4 Insex m6x20 fzb Hexagonal bolt m6x20 FZB
23 42033-0070 6 Gummipackning Rubber packing
24 17206-0011 1 Bricka 6.1x11.8x1.6 fzb Washer 6.1x11.8x1.6 FZB
25 17106-0018 2 Karosseribricka 6x18x1,5 Body washer 6x18x1.5

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

L

Skarmar + tank
Fenders/tank

Chassis No

000-

Typ/Type

NURSJG%

24

Carrier

Sida/Side

B3:2

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Skarmar + tank 000- NORSJ0"Z> B3:2
Fenders/tank C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 51260-0051 1 Bensintank gul post Petrol tank Postal yellow

1 51260-0091 1 Bensintank valfri farg Petrol tank Optional colour

2 68032-0052 2 Framskarm h/v gul post Front fender r/l, Postal yellow

2 68032-0092 2 Framskarm h/v valfri farg Front fender r/l, Optional colour

3 68055-0050 1 Bakskarm gul post Rear fender Postal yellow

3 68055-0075 1 Bakskarm kevlar Rear fender Kevlar

3 68055-0080 1 Bakskarm svart metallic Rear fender, Black metallic.

4 68056-0050 1 Kedjeskydd gul post Chain guard Postal yellow

4 68056-0090 1 Kedjeskydd valfri farg Chain guard Optional colour

5 68067-0050 1 Ljuddamparfaste gul Silencer fastening, yellow

5 68067-0090 1 Ljuddamparfaste valfri farg Silencer fastening Optional colour

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Flakram
Platform Frame

Chassis No

000-

Typ/Type

NURSJU%

Carritr

Sida/Side

B4

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L PI form Fr 000- NORSJIOZ: B4
atform Frame C. 7 4
arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68023-0071 1 Flakram 6vre STD Silver 950x950 Platform frame STD Silver 950x950
1 68223-0071 1 Flakram 6vre Lang Silver 950x1200 Platform frame Long Silver 950x1200
1 68023-0091 1 Flakram 6vre STD Valfri farg 950x950 Platform frame STD Optional colour 950x950
1 68223-0091 1 Flakram 6vre Lang Valfri farg 950x1200 Platform frame upper, Long Optional colour 950x1200
2 68100-1113 1 Lastflakbotten Plyfa 950x950 Platform bottom Plywood 950x950
2 68100-1114 1 Lastflakbotten Plyfa 950x1200 Platform bottom Plywood 950x1200
3 42307-0000 1 Bygelhandtag Handle
4 11000-0091 1 Excenterbygel Eccentric strap
5 11000-0092 1 Excenterhake Eccentric hook
6 11000-0240 2 Svetsgangjarn Welded hinge
7 53016-0000 2 Gasdampare 200N Gas shock 200N
8 70015-0000 4 Vinkellank M6 Angular toggle joint M6
9 13908-0030 4 Vagnsbult M8x30 Carriage bolt M8x30
10 16108-0000 4 Mutter M8 Nut M8
11 17108-0000 4 Bricka 8.4x16x1.5 Washer 8.4x16x1.5
12 13855-0025 2 Platskruv 5.5x25 Self-tapping screw 5.5x25
13 17840-4008 4 Blindnit 4x8 Stal/Stal Blind rivet 4x8 Steel/Steel
14 13106-0012 2 Sexkantsbult M6x12 Hexagonal bolt M6x12
15 16106-0000 2 Mutter M6 Nut M6
16 17106-0000 4 Planbricka M6 Plane washer M6
17 16306-0000 4 Lasmutter M6 Lock nut M6

68100-1121 Aluminiumflak STD 950x950 Aluminium platform STD 950x950

68100-1120 Aluminiumflak Lang 950x1200 Aluminium platform Long 950x1200

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type “ Sida/Side
Flakram stal/galler 4
Mﬂ l Platform Frame steel/grating 000- NURSJU)"“C B5

Carrier

i

XX\
\

 —

\VERYERYERY A
AN AN AN AN AN A

.
i —

NNV V V V.

\ \ [\ AN

L
/d K\ 1 AN AN AN 1
ﬂ{\”/;i e
O SEEE A
-
1
]
]
]
]
g/
pme—

\

[SES S IS PSS S JEN

AN\

Y%\ N NN NN

“ \ \ /N LK

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Chassis No

Flakram stal/galler

Typ/Type

NURSZ]U%

000-

Sida/Side

BS

Platform Frame steel/grating C arrwr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68023-0071 1 Flakram Stalgaller STD Silver 950x950 Platform frame Steel grating STD Silver 950x950
1 68223-0071 1 Flakram Stalgaller Lang Silver 950x1200 Platform frame Steel grating Long Silver 950x1200
1 68023-0091 1 Flakram Stalgaller STD Valfri farg 950x950 Platform frame Steel grating STD Optional colour 950x950
1 68223-0091 1 Flakram Stalgaller Lang Valfri farg 950x1200 Platform frame Steel grating, Long Optional colour 950x1200
1 68023-0071 1 Flakram Plat STD Silver 950x950 Platform frame Steel plate STD Silver 950x950
1 68223-0071 1 Flakram Plat Lang Silver 950x1200 Platform frame Steel plate Long Silver 950x1200
1 68023-0091 1 Flakram Plat STD Valfri farg 950x950 Platform frame Steel plate STD Optional colour 950x950
1 68223-0091 1 Flakram Plat Lang Valfri farg 950x1200 Platform frame Steel plate, Long Optional colour 950x1200
2 68100-1113 1 Lastflakbotten Plyfa 950x950 Platform bottom Plywood 950x950
2 68100-1114 1 Lastflakbotten Plyfa 950x1200 Platform bottom Plywood 950x1200
3 42307-0000 1 Bygelhandtag Handle
4 11000-0091 1 Excenterbygel Eccentric strap
5 11000-0092 1 Excenterhake Eccentric hook
6 11000-0240 2 Svetsgangjarn Welded hinge
7 53016-0000 2 Gasdampare 200N Gas shock 200N
8 70015-0000 4 Vinkellank M6 Angular toggle joint M6
9 13908-0030 4 Vagnsbult M8x30 Carriage bolt M8x30
10 16108-0000 4 Mutter M8 Nut M8
11 17108-0000 4 Bricka 8.4x16x1.5 Washer 8.4x16x1.5
12 13855-0025 2 Platskruv 5.5x25 Self-tapping screw 5.5x25
13 17840-4008 4 Blindnit 4x8 Stal/Stal Blind rivet 4x8 Steel/Steel
14 13106-0012 2 Sexkantsbult M6x12 Hexagonal bolt M6x12
15 16106-0000 2 Mutter M6 Nut M6
16 17106-0000 4 Planbricka M6 Plane washer M6
17 17306-0000 4 Lasmutter M6 Lock nut M6
68100-1121 Aluminiumflak STD 950x950 Aluminium platform STD 950x950
68100-1120 Aluminiumflak Lang 950x1200 Aluminium platform Long 950x1200

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type “ Sida/Side
‘I’ Flakram tra 000- NURSJU{*HC B6

Platform frame wood C ClTTiéT

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
Flakram tra 1
“’ Platform frame wood 000- NU(I:{S :]U)" i B6
arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68021-0001 1 Flakram Ovre (Tra) Grén 950x950 Platform frame Upper (Wood) Green 950x950
1 68021-0070 1 Flakram Ovre (Tra) Silver 950x950 Platform frame Upper (Wood) Silver 950x950
2 68021-0002 4 Hoérnbeslag FZ Angle hinge FZ
3 68021-0003 2 Sargfaste FZ Edge fitting FZ
4 54125-0004 1 Lastflakbotten Plyfa Platform bottom Plywood
5 54182-0100 2 Sidostycke Traflak Gul Side member Wooden platform Yellow
6 54182-0200 2 Fram/Bak stycke Traflak Gul Frame/Back piece Wooden platform Yellow
7 53016-0000 2 Gasdampare Gas shock
8 70015-0000 4 Vinkellank M6 Angular toggle joint M6
9 42307-0000 1 Bygelhandtag Handle
10 11000-0091 1 Excenterbygel Eccentric strap
11 11000-0092 1 Excenterhake Eccentric hook
12 14105-0016 20 Sparskruv M5x16 FZB Slotted screw M5x16 FZB
13 17840-4008 4 Blindnit 4x8 Stal/Stal Blind rivet 4x8 Steel/Steel
14 13106-0016 2 Sexkantsskruv M6x Hexagonal bolt M6
15 16705-0000 20 Islagsmutter M5x12 FZB Tee nut M5x12 FZB
16 13855-0025 2 Platskruv 5.5x25 Self-tapping screw 5.5x25
17 13908-0030 4 Vagnsbult M8x30 Carriage bolt M8x30
18 17108-0000 4 Planbricka 8.4x16x1.5 FZB Plane washer 8.4x16x1.5 FZB
19 17106-0000 4 Planbricka 6.4x12x1.5 FZB Plane washer 6.4x12x1.5 FZB
20 16106-0000 2 Mutter M6 FZB Nut M6 FZB
21 16108-0000 4 Mutter M8 FZB Nut M8 FZB
22 17106-0000 2 Planbricka 6.4x12x1.5 FZB Plane washer 6.4x12x1.5 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




/7\\ - Delar/Parts

Framhjul/broms
Front wheel/brake

Chassis No

000-

Typ/Type

NURSJG%

g

Carrier

Sida/Side

B7

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type Sida/Side
‘ l’ FFramhquIbroms 000- NURS:]Ug;ch B7
ront wheel/brake C
arr wr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 12085-0180 2 Dack 4,00x8 Sommardack Tyre 4.00x8 Summer tyre
1 12085-0150 2 Dack 4,00x8 c161 Tyre 4.00x8 c161
1 12550-0010 2 Déack 4,00x8 c161 Vinterdack med dubb Tyre 4.00x8 c161 Winter with studs
1 12085-0160 2 Dack 4,00x8 c168 Tyre 4.00x8 c168
1 12550-0012 2 Déck 4,00x8 c168 Vinterdack med dubb Tyre 4.00x8 c168 Winter with studs
2 12088-0140 2 Slang 4,00x8 TR87 Innertube 4.00x8 TR87
3 53720-0070 2 Falg 8” Delbar Silver Wheel rim 8” Silver
4 68100-0426 1 Givarplat Sensor Hastigmatare Guage plate Sensor Speedometer
5 68100-0427 1 Konsol Magnet Hastigmatare Support Magnet Speedometer
6 66113-0012 1 Bricka Washer
7 53700-0004 1 Lasbricka Locking washer
8 53700-0005 1 Mutter Nut
9 53700-0007 1 Bromsskold inkl. pos 12-13, 19-21, 29-31 Back plate incl. pos 12-13, 19-21, 29-31
10 53700-0008 1 Bromstrumma inkl.Pos. 14,22 Brake drum incl. pos 14, 22
11 53700-0009 1 Navkapsel Hub cap
12 53700-0010 2 Bromsbackar Par ej Fjader Brake shoes Pair, non spring
13 53700-0011 1 Bromscylinder Brake cylinder
14 53700-0020 1 Distans Nav Inre Spacer Hub Inner
15 53700-0006 1 Distans Nav Distance Hub
16 53700-0021 1 Luftnippel Air nipple
17 53710-0042 4 Kopparbricka 10x15x2mm Coppar washer 10x15x2mm
18 53700-0003 2 Banjobult Finganga Banjo bolt Fine thread
18 53710-0035 2 Banjobult Grovganga Banjo bolt Coarse screw thread
19 53700-0022 4 Excenter Excentric
20 53700-0023 2 Lasring Lock ring
21 53700-0012 1 Fjader Bromsback Spring Brake shoe
22 20005-0006 2 Lager Bearing
23 13108-0030 4 Sexkantsskruv M8x30 behdver modf. Hexagonal screw M8x30 needs modification
24 13108-0040 5 Sexkantsskruv M8x40 behdver modf. Hexagonal screw M8x40 needs modification
25 53706-0000 30 Fjaderbricka Spring washer
26 53705-0000 30 Mutter M8 Nut M8
27 53700-0024 2 Mutter Nut
28 15106-0010 2 Insex M6x10 Hexagonal bolt M6x10

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




/7\\ - Delar/Parts

Bakhjul/broms
Rear wheel/brake

Chassis No

000-

Typ/Type

NURSJG%

g

Carrier

Sida/Side

B8:1

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
‘ l’ Bakhjul/broms 000- NURS:]U r o BS:1
Rear wheel/brake C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68046-0010 1 Falg inkl. Distans och lager Wheel rim incl. Spacer and bearing
2 12128-0190 1 Slang 4,00-110/100x12 Innertube 4.00-110/100x12
3 12125-0116 1 Dack 110/100x12 Sommardack Tyre 110/100x12 Summer tyre
3 12125-0122 1 Dack 120/70x12 Vinterdack dubbat Tyre 120/70x12 Winter tyre with studs
4 68046-0012 1 Navstyrning Hub steering
5 68046-0013 1 Distans Spacer
6 68046-0014 1 Reaktionsfaste Reaction fitting
7 68046-0015 1 Bakhjulsaxel Rear wheel axle
8 68046-0017 1 Reaktionsstag Reaction trunnion
9 68046-0016 1 Distans Spacer
10 18053-0065 1 Kedjehjul 65 Tander Chain wheel 65 Teeth
11 64428-1108 1 Driv Kedja 428 108 Lankar Drive chain 428 108 Links
12 11103-0000 2 Kedjestrackare Chain tightener
13 53700-0007 1 Bromsskold inkl. backar och cylinder 14,15,26 Back plate incl. shoes and cylinder 14, 15, 26
14 53700-0010 1 Bromsbackar utan fjader Brake shoes without springs
15 53700-0011 1 Bromscylinder Brake cylinder
16 53700-0013 1 Bromsarm Framre Front Brake arm
17 53700-0014 1 Mothall Dolly
18 53700-0015 1 Bromsarm Bakre Rear Brake arm
19 53700-0017 1 Fjader Bromsarm Framre Spring Front Brake arm
20 53700-0016 1 Fjader Bromsarm Bakre Spring Rear Brake arm
21 53700-0018 2 Excenter Excentric
22 53700-0019 1 Wirelas Wire lock
23 20021-0011 2 Lager 6301-2RS1 Bearing 6301-2RS1
24 53700-0022 2 Excenter Excentric
25 53700-0023 2 Lasring Lock ring
26 53700-0012 1 Fjader Bromsback Spring Brake shoe

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




/7\\ - Delar/Parts

Bakhjul/broms
Rear wheel/brake

Chassis No

000-

Typ/Type

NURSJG%

g

Carrier

Sida/Side

B8:2

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
1 l’ RBakhquIbroms 000- NURS:]U r o B8:2
ear wheel/brake C. 7 4
arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
27 68100-1012 1 Framdrev 12 Tander Front cog 12 Teeth
27 68100-1013 1 Framdrev 13 Tander Front cog 13 Teeth
27 68100-1014 1 Framdrev 14 Tander Front cog 14 Teeth
27 68100-1015 1 Framdrev 15 Tander Front cog 15 Teeth
28 13108-0025 2 Sexkantsskruv M8x25 FZB Hexagonal screw M8x25 FZB
29 15106-0010 2 Insex M6x10 Hexagonal bolt M6x10
30 16112-0125 2 Mutter M12x1.25 Nut M12x1.25
31 17105-0000 2 Planbricka 5,3x10x1,0 FZB Plane washer 5.3x10x1.0 FZB
32 16308-0000 2 Lasmutter M8 Lock nut M8
33 53703-0000 2 Mutter M6 Nut M6
34 15108-0040 4 Insex M8x40 Hexagonal bolt M8x40
35 17208-0014 8 Fjaderbricka 8.1x14.8x2.0 FZB Spring washer 8.1x14.8x2.0 FZB
36 53700-0024 2 Mutter Nut
37 17106-0000 2 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB
38 17212-0021 4 Fjaderbricka 12.2x21.1x2.5 Spring washer 12.2x21.1x2.5
39 53703-0000 3 Mutter M6 Nut M6
40 17106-0000 2 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

L

Styrinrattning
Steering

Chassis No

Typ/Type

000- NURSJQ%

24

Carrier

Sida/Side

B9

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20

Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
“’ StyrmraFtnlng 000- NURS:IU r B9
Steering C. Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 53730-0001 1 Styrspindel Hoger Steering spindle Right

2 53740-0001 1 Styrspindel Vanster Steering spindle Left

3 68033-0000 1 Styrstag Steering rod

4 68034-0000 1 Paralellstag inkl. Silentblock Parallel rod incl. Silentblock

5 68043-0000 1 Styrlagerror inkl. Silentblock Guide bearing tube incl. Silentblock

6 70546-0006 1 Staganda inkl. Silentblock Rod end incl. Silentblock

7 66115-0009 3 Styrlagerkona Steering head bearing cone

8 66115-0006 6 Kulring Ball ring

9 66115-0008 3 Styrlagerskal Steering head bearing cup

10 66115-0007 3 Styrlagerkona Steering head bearing cone

11 66115-0005 3 Styrlagerskal Steering head bearing cup

12 66113-0012 3 Bricka Washer

13 66111-0003 6 Stoppmutter Self-locking nut

14 66111-0000 1 Styrklamma Pinch bolt

15 49546-0003 4 Silentblock Silentblock

16 70546-0007 4 Bricka Kupad Washer Curved

17 13508-0040 1 Skruv M8x40 Screw M8x40

18 16308-0000 1 Lasmutter M8 Lock nut M8

19 16110-0000 2 Mutter M10 FZB Nut M10 FZB

20 13108-0040 4 Sexkantsskruv M8x40 FZB Hexagonal screw M8x40 FZB

21 16308-0000 4 Lasmutter M8 FZB Lock nut M8 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts
‘ I’ Styre/sadel/avgassystem
Handlebar/saddle/exhaust system

Chassis No

000-

Typ/Type

Carrier

Sida/Side

B10

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
Styre/sadel/avgassystem [
1 l’ Handlebar/saddle/exhaust system 000- NU(I:{S:]U’ oke B10
arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68025-0082 1 Instrumentpanel Hus Instrument panel Housing

1 68025-0081 1 Instrumentpanel Plat Framsida Instrument panel Steel plate Front

2 68100-0010 1 Bromshandtag Vanster Brake handle Left

3 68100-0350 1 Styre Handlebar

4 47873-0000 1 Styrstam Stem

5 68100-0021 1 Hastighetsmatare Speedometer

6 68100-0320 1 Tandningslas Ignition switch

7 68100-0020 1 Bromshandtag Hoger Brake handle Right

8 40800-0040 1 Gasrulle Acceleration handle

9b 40800-0021 1 Omkopplare H Nodstopp, Ljus Av/Pa, Start Selector switch R Emergency stop Light On/Off, Start
9a 40201-0040 1 Bakstycke Back piece

10a | 40201-0010 1 Omkopplare V Hel/Halv, Blinkers, Tuta Selector switch L Full/half Blinkers, Horn

10b | 40800-0002 1 Bakstycke Back piece

11 40201-0020 1 Handtag Handle

12 44304-0000 1 Kontrollampa Bla Indicator lamp Blue

13 44303-0000 1 Kontrollampa Réd Indicator lamp Red

14 44302-0000 1 Kontrollampa Gron Indicator lamp Green

15 45045-0000 3 Glédlampa Bulb

16 42035-0000 1 List Edge strip

17 65209-0000 1 Backspegel H/V Rear view mirror R/L

18 68100-0019 2 Bromsljuskontakt Brake light switch

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type “ Sida/Side
Belysning/blinkers {ﬁ
Mﬂ L Lights/indicator 000- NU(I;S:]U,’WC B11

arrier

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
“’ Be!ysnln_glblllnkers 000- NURS:IU r B11
Lights/indicator C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68047-0080 1 Lamphallare Ovre Svart Lamp holder Upper Black
2 68055-0001 1 Bakljusplat FZ Tail light plate FZ
3 68100-0452 1 Lamphallare Nedre Svart Lamp holder Lower Black
4 68021-0004 2 Distans Spacer
5 68100-0355 1 Stralkastare Headlight
6 44100-0000 1 Glas Baklykta Glass Rear light
7 44201-0000 4 Blinkers Avlang Gummi Indicator Rubber Oblong
8 68100-0630 1 Signalhorn 12V Horn 12V
9 45277-0000 1 Gloédlampa 12V 10W BA15S Bulb 12V 10W BA15S
10 45034-0000 1 Glédlampa 12V 35/35W Bulb 12V 35/35W
11 45000-0011 4 Glodlampa 12V 5W Bulb 12V 5W
12 45035-0000 1 Glédlampa 12V 5W Sticksockel Bulb 12V 5W
13 45303-0000 1 Glédlampa 12V 4W BA9S Bulb 12V 4W BA9S
14 16106-0000 2 Mutter M6 FZB Nut M6 FZB
15 13106-0020 4 Sexkantsskruv M6x20 FZB Hexagonal screw M6x25 FZB
16 17106-0000 4 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB
17 17106-0011 6 Fjaderbricka 6,1x11,8x1,6 FZB Spring washer 6.1x11.8x1.6 FZB
18 17210-0018 2 Fjaderbricka 10,2x18,1x2,2 FZB Spring washer 10.2x18.1x2.2 FZB
19 16110-0000 2 Mutter M10 FZB Nut M10 FZB
20 16406-0000 2 Kupolmutter M6 FZB Domed nut M6 FZB
21 17106-0000 2 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB
22 13106-0035 2 Sexkantsskruv M6x35 Hexagonal bolt M6x35
23 17950-2203 1 Borrskruv NR,3 (Drillwick) Screw NR,3 (Drillwick)
24 44205-0000 2 Blinkers Glas Indicator Glass

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




/7\\ - Delar/Parts

Elcentral
Electric box

Chassis No

000-

Typ/Type

Carrier

Sida/Side

B12

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type Sida/Side
L Flcentral 000- NURSZ]UQLW B12
Electric box C arrwr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68024-0081 1 Elecentral I1dda Svart med lock Electrical box Black with lid

2 68024-0082 1 Elcentralplat Svart Electrical box steel plate Black

3 68024-0085 1 Hallare CDI Svart Holder CDI Black

4 68024-0084 1 Hallare Startrelad Svart Holder Start relay Black

5 44301-1000 1 Sakringsdosa 4-Polig Fuse box 4-Pole

6 44401-0005 3 Flatsakring 5A Fuse 5A

7 68100-0247 1 Voltregulator Voltage regulator

5 68100-0248 1 Tandspole Inkl. Pos Ignition coil incl. Position 18

9 68100-0249 1 Rela Startmotor Relay Starter motor

10 68100-0251 1 CDI Box CDI Box

11 68100-0375 1 Faste Blinkersrela Fastening Indicator relay

12 68100-0380 1 Blinkerreld 12V EU Indicator relay 12V EU

13 44143-0212 5 Kontaktstycke Hane 9-Pol Contact piece Male 9-Pole

14 44143-0211 1 Kontaktstycke Hona 9-Pol Contact piece Female 9-Pole

15 68075-0000 1 Gummimatta Skydd Batteri Rubber mat Protection Battery
16 67120-0130 1 Batteri Varta 12N7-3B Battery Varta 12N7-3B

17 44500-0000 Tandkabel saljs pa meter Ignition cable — sold by the metre
18 26510-0101 1 Tandkabelsko Ignition cable end fitting

19 13106-0020 2 Sexkantsskruv M6x20 FZB Hexagonal screw M6x25 FZB

20 17106-0000 2 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB
21 16306-0000 2 Lasmutter M6 FZB Lock nut M6 FZB

22 13104-0016 4 Sexkantsskruv M4x16 FZB Hexagonal screw M4x16 FZB

23 17105-0000 1 Planbricka 5,3x10x1,0 FZB Plane washer 5.3x10x1.0 FZB
24 16304-0000 4 Lasmutter M4 FZB Lock nut M4 FZB

25 16306-0000 1 Lasmutter M6 FZB Lock nut M6 FZB

26 16304-0000 1 Lasmutter M4 FZB Lock nut M4 FZB

27 15306-0030 2 Insexskruv M6x30 Socket head cap screw M6x30
28 17206-0011 2 Fjaderbricka 6,1x11,8x1,6 FZB Spring washer 6.1x11.8x1.6 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts
‘ I’ Parkeringsbroms/wire/fotgas
Parking brake/wire/gaspedal

Chassis No

000-

Typ/Type

Sida/Side

B13

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
“’ Bromsslanglparke_ringsbroms 000- NURS:]U £ B13
Brake tube/parking brake C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68048-0001 1 Handbromshantag Handbrake handle
2 68048-0003 1 Tackplat Cover plate
3 68048-0004 1 Képa Housing
4 68048-0005 1 Distans Spacer
5 68048-0006 2 Distans Spacer
6 42414-0000 1 Knopp handbroms VH 25 30 M8S Knob handbrake VH25 30 M8S
7 70015-0000 1 Vinkellank M6 Angular toggle joint M6
8 68069-0001 1 Gaspedal Accelerator pedal
9 43936-0030 1 Justerskruv M6 Adjusting screw M6
10 68100-0450 2 Fjader Fotgaspedal Spring Foot accelerator pedal
11 43538-0100 1 Handbromswire Handbrake wire
12 68100-0370 1 Handgaswire Hand accelerator wire
13 68100-0371 1 Fotgaswire Foot accelerator wire
14 43935-0000 1 Skruvnippel 7x11 Screw nipple 7x11
15 53700-0014 1 Mothall Dolly
16 53700-0019 1 Wirelas Wire lock
17 13106-0025 1 Sexkantskruv M6 x 25 FZB Hexagonal screw M6 x 25 FZB
18 13106-0040 2 Sexkantskruv M6 x 40 FZB Hexagonal screw M6 x 40 FZB
19 2 Insexskruv M6 x 10 FZB Socket head screw cap M6 x 10 FZB
20 13108-0035 2 Sexkantskruv M8 x 35 FZB Hexagonal screw M8 x 35 FZB
21 13108-0100 1 Sexkantskruv M8 x 100 FZB Hexagonal screw M8 x 100 FZB
22 16106-0000 1 Mutter M6 FZB Nut M6 FZB
23 16306-0000 5 Lasmutter M6 FZB Lock nut M6 FZB
24 16308-0000 4 Lasmutter M8 FZB Lock nut M8 FZB
25 17106-0000 4 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB
26 17108-0000 6 Planbricka 8,4x16x1,5 FZB Plane washer 8.4x16x1.5 FZB
27 17106-0020 2 Planbricka 6x20x1,25 FZB Plane washer 6x20x1.25 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Bromsslang
Brake tube

Chassis No

000-

Typ/Type

NURSJU%

Carritr

Sida/Side

B14

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
1 l’ Br;msslanglparke_rlngsbroms 000- NURS:]U r B14
rake tube/parking brake C. 7 4
arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 53710-0051 1 Bromsslang L= 300 Brake hose L= 300
2 53710-0052 1 Bromsslang L=700 Brake hose  L=700
3 53710-0053 1 Bromsslang L= 1500 Brake hose L= 1500
4 53710-0054 1 Bromsslang L=1630 Brake hose L= 1630
5 53710-0034 1 Hydralférgren T pipe
6 53710-0035 7 Banjobult fingangad Banjo bolt Fine thread
6 Banjobult grovgangad Banjo bolt Coarse screw thread
7 53710-0042 14 Kopparbricka 10x15x2 Coppar washer 10x15x2mm
8 17106-0000 3 Planbricka 6,4x12x1,5 FZB Plane washer 6.4x12x1.5 FZB
9 17206-0011 1 Fjaderbricka 6,1x11x1,6 FZB Spring washer 6.1x11x1.6 FZB
10 13106-0030 1 Sexkantskruv M6 x 30 FZB Hexagonal screw M6 x 30 FZB

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type Sida/Side
L  Cylinderitopp 000- NORSI0Z: B24
Mﬂ Cylinder/cylinder head Carrﬁr
28 -
27 T 3
AR I!'@ 3
N =N 1=t 2
. _.f_{ ] i-i_._,:-;.
el
5 o il
3 & [Efp T
09 o
32 20

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Chassis No

Cylinder/topp

Typ/Type

000-

NURSZ]U%

Sida/Side

B24

Cylinder/cylinder head C arrwr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0275 1 Lock 6vre cylinder Upper cover, cylinder head
2 68100-0276 1 Lock héger cylinder Right cover, cylinder head
3 68100-0277 1 Lock vanster cylinder obs rund eft cover, cylinder head (n.b. round)
4 68100-0278 2 Lock ventil inkl. o-ring Valve cover with o-ring
5 68100-0279 1 Packning lock cylinder Gasket, cylinder head upper cover
6 68100-0280 1 Packning lock h cylinder Gasket, cylinder head right cover
7 68100-0281 1 Packning lock | cylinder Gasket, cylinder head left cover
8 68100-0282 4 Mutter cylinder lock Tectiform nut m6
9 68100-0283 3 Bricka cylinder lock Washer cylinder head
10 68100-0284 1 Bricka cylinder lock special Washer cylinder head special
11 68100-0285 1 Bricka Washer
12 68100-0286 1 Bult m6x110 Bolt m6x110
13 68100-0287 2 Bult m6x20 Bolt m6x20
14 68100-0324 1 Tandstift borch Spark plug, Bosch
15 68100-0289 1 Cylinder topp Cylinder head assembly
16 68100-0290 1 Packning cylinder topp Gasket,cylinder head
17 68100-0300 1 Insugningsror Intake pipe
18 68100-0301 1 Packning insug-motor Heat insulating gasket
19 68100-0302 2 Pinnbult m6x32 Stud m6x32
20 68100-0303 1 Bult m6x23 Bolt m6x23
21 68100-0304 1 Ror Hose
23 68100-0408 1 Packning insug-forgasare Gasket, intake pipe carburettor
24 68100-0307 1 O-ring 11.5x16x2.5 O-ring 11.5%16%2.5
25 13106-0025 2 Bult m6x25 Bolt m6x25
26 15306-0030 2 Insex m6x30 Hexagonal bolt m6x30
27 68100-0310 1 Cylinder Cylinder block
28 68100-0311 1 Packning cylinder botten Gasket,cylinder
29 68100-0312 1 Bult m6x23 Bolt m6x23
30 68100-0313 1 Styrpinne Dowel pin 8x12
31 68100-0314 4 Styrpinne Dowel pin 8x14
32 68100-0315 1 O-ring 8x10.8x2.5 O-ring 8x10.8%1.5
33 68100-0316 1 O-ring 11.5x16x2.5 O-ring 11.5%16%2.5

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Chassis No

Typ/Type v Sida/Side
Ventiler/kamkedja 1
L orikamk 000- NORSI0"#: B25
Valve/chain tension lever .
Carritr
S B
A
16
="
15
Eﬁ. 13

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type Sida/Side
“’ Ventllerl_kamked_ja 000- NURS:]Ug;ch B25
Valves/time chain C arrwr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0034 1 Kamaxel drev 28t Timing driven sprocket 28t
2 68100-0305 1 Kamaxel kedja Roller chain,sprocket
3 68100-0036 1 Styrarm kamkedja Tension arm assembly, chain
4 68100-0037 1 Styrrulle kamkedja Tension roller, chain
5 68100-0038 1 Styrnult kamkedja Shaft, chain tension arm
6 68100-0039 1 Fjader kamkedjespannare Spring, chain tension lever
7 68100-0040 1 Kamkedje spannare Chain tension lever assembly
8 68100-0041 1 Tryckstift kamkedje spannare Tension lever head, chain
9 68100-0042 1 Styrrulle kamkedja Guide roller assembly, chain
10 68100-0043 1 Styrpinne kamkedje rulle Pin shaft,guide roller
11 68100-0044 1 Drev oljepump Driven sprocket, oil pump
12 68100-0045 1 Drevaxel oljepump Sprocket shaft, oil pump
13 68100-0046 1 Bult m14x1.5 Seal bolt m14x1.5
14 68100-0047 3 Bult m5x12 Bolt m5x12
15 68100-0048 1 Bricka Washer 14
16 68100-0049 1 Bricka Washer 6
17 68100-0050 1 Bricka Washer 8
18 68100-0051 1 Bult m6x18 Bolt m6x18
19 68100-0052 2 Ventiltatning Valve gasket
20 68100-0053 1 Kamaxel Camshaft
21 68100-0054 2 Vipparm Valve rocker
22 68100-0055 2 Bussning vipparm Bushing, valve rocker
23 68100-0056 1 Ventil insug Intake valve
24 68100-0057 1 Ventil utblas Exhaust valve
25 68100-0058 2 Ventilfjader ytter Outer valve spring
26 68100-0059 2 Ventilfjader inre Inner valve spring
27 68100-0060 2 Ventilfiader bricka Valve spring washer
28 68100-0061 4 Ventil knaster Valve cotter
29 68100-0062 2 Justerskruv ventil Adjusting screw, valve
30 68100-0063 2 Mutter justerskruv ventil Adjusting nut, valve
31 68100-0313 1 Styr pinne kamaxeldrev 8x12 Dowel pin, camshaft sprocket 8x12

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts
‘ l’ Ytterkapa/transmissonskapa
Crankcase cover

Chassis No

000-

Typ/Type

NORSI0%
Carritr

Sida/Side

B26

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
1 l’ Ytterkapa/transmissonskapa 000- NURS:]U r B26
Crankcase cover C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0065 1 Motorhalva héger Right crankcase cover
2 68100-0066 1 Packning motorhalva héger Gasket, right crankcase cover
3 68100-0314 2 Styr pinne 8x14 Dowel pin 8x14
4 68100-0068 1 Justerskruv koppling Adjusting screw, clutch
5 68100-0069 1 Bricka Washer
6 68100-0070 1 Mutter Nut
7 68100-0071 1 Olje pafylinings lock QOil filler cap
8 68100-0072 1 Oring 18x3 O-ring18x3
9 68100-0073 1 Packbox 13.8x24x5 Packing box 13.8x24x5
10 68100-0074 5 Bult set héger motorhalva Bolt set right crankcase cover
11 68100-0075 2 Bult m6x35 Bolt m6x35
12 68100-0076 1 Bult m6x45 Bolt m6x45
13 68100-0077 1 Bult m6x50 Bolt m6x50
15 68100-0079 1 Kapa koppling Clutch cover
16 68100-0080 1 Kedjeskydd motor Chain guard, engine
17 68100-0081 1 Packning koppling Seal, clutch
18 68100-0082 1 Plugg Small view hole cap
19 68100-0083 1 Plugg Big view hole cap
20 68100-0313 2 Styr pinne 8x12 Dowel pin 8x12
21 68100-0085 1 O-ring 27x2.0 O-ring 27x2.0
22 68100-0086 1 O-ring 18x3 O-ring 18x3
23 68100-0087 1 Bult m6x16 Bolt m6x16
24 68100-0088 2 Bult m6x25 Bolt m6x25
25 68100-0089 2 Bult m6x32 Bolt m6x32
26 68100-0090 1 Bult m6x50 Bolt m6x50
27 68100-0091 1 Bult m6x70 Bolt m6x70

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




///\\\ - Delar/Parts

Koppling
Clutch

Chassis No

000-

Typ/Type

NORSI0%
Carritr

Sida/Side

B27

d

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L e 000- NORSIG7£ B27
utch C. 74
arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0140 1 Kopplingskorg Clutch basket
2 68100-0308 1 Lock Cap
3 68100-0325 1 Packning koppling Gasket, clutch
4 68100-0326 1 Centreringshylsa Center collar, clutch
5 68100-0092 1 Hylsa Collar
6 68100-0093 1 Lamell Friction disc, clutch
7 68100-0329 1 Stallamell Bottom plate, clutch
8 68100-0331 1 Stal lamell Bottom plate, clutch
9 68100-0094 1 Lamell Friction disc, clutch
10 68100-0332 1 Drivlamell Drive disc
11 68100-0333 4 Kopplings fjadrar Spring, clutch
12 68100-0334 4 Kopplings fjadrar Cut spring, clutch
13 68100-0335 4 Kopplins fjadrar Damping spring, clutch
14 68100-0336 28 Fixeringsklo Fixed block, clutch
15 68100-0337 1 Fixerings ring Fixed ring
16 68100-0338 1 Stoppring Limit ring
17 68100-0339 1 Las ring Circlip
18 68100-0340 1 Bussning Bushing
19 68100-0095 1 Kopplings clutch Cam disc, clutch
20 68100-0341 1 Drivhylsa Driving collar
21 68100-0096 1 Drev Primary drive gear
22 68100-0342 1 Mutter rund m14 Round nut m14
23 68100-0343 1 Bricka Washer 14
24 68100-0344 1 Bricka koppling 14 Thrust washer 14
25 68100-0345 1 Bricka Washer
26 68100-0346 1 Stalkulehallare Steel ball bracket
27 68100-0097 4 Skruv m5x10 Screw m5x10
28 68100-0098 4 Skruv m5x10 Screw m5x10
29 68100-0347 1 Fjader Spring
30 68100-0348 1 Fjaderhylsa Spring casing
31 68100-0349 1 Fjader Spring
32 68100-0099 1 Drev Primary drive gear
33 68100-0100 1 Las ring Circlip 20
34 68100-0101 Koppling komplett Clutch, complete

icka AR
GHHSKa-AD—7

DO Faw- +48 54 87 Q2 52
£o0— T aX—Ta40 OO UL oL

Intarnat:- \wnanas norsio-ecom—En
HHEeMe T WWWw HOTrSjo-Com—E=hH

ail- info@norsio-com
O HOS0-CoMm




Delar/Parts

Oljepump
Oil pump

Chassis No

000-

Typ/Type

NURSZ]U%

Carritr

Sida/Side

B28

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Oliepump 000- NORSI0"#: B28
Oil pump Carritr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68100-0102 1 Olje pump Oil pump

2 68100-0103 1 Packning oljepump Gasket, oil pump

3 68100-0104 1 Hus olje pump Oil pump body

4 68100-0105 1 Lock olje pump QOil pump cover

5 68100-0106 1 Packning oljepump Gasket, oil pump

6 68100-0107 1 Rotor inre oljepump Inner rotor, oil pump

7 68100-0108 1 Rotor ytter oljepump Outer rotor, oil pump

8 68100-0109 1 Stift oljepump Oil pump shaft

9 68100-0110 1 Stift oljepump Shaft sleeve, oil pump

10 68100-0111 1 Drevstift oliepump Sprocket shaft sleeve

11 68100-0112 1 Filter oljepump Filter oil pump

12 68100-0113 3 Skruv m5x10 Screw m5x10

13 68100-0114 2 Skruv m5x16 Screw m5x16

14 68100-0115 1 Skruv m5x30 Screw m5x30

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




///\\\ - Delar/Parts

Vevhus
Crankcase

Chassis No

000-

Typ/Type

NORSI0%
Carritr

Sida/Side

B29

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Vevhus 000- NORSI0"#: B29
Crankcase C 6”’1"1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0116 1 Vevhus hoger Right crankcase
2 68100-0117 1 Packning vevhus Gasket, crankcase
3 68100-0118 1 Vevhus vanster Left crankcase
4 68100-0092 1 Ventilations slang Vent tube
5 68100-0093 1 Hallare Clip, overflow pipe
6 68100-0119 1 Kabel hallare Cable bearer
7 68100-0120 2 Cylinder bult Cylinder bolt a
8 68100-0121 2 Cylinder bult Cylinder bolt b
9 68100-0122 1 Bricka Washer
10 68100-0123 2 Styrpinne 10x14 Dowel Pin 10x14
11 68100-0124 1 Oljeplugg Oil drain plug m12x1.5
12 68100-0125 1 Slangklamma Clip
13 68100-0126 1 Bult m6x50 Bolt m6x50
14 68100-0127 2 Bult m6x60 Bolt m6x60
15 68100-0128 4 Bult m6x65 Bolt m6x65

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Vevaxel/kolv
Crankshaft/piston

Chassis No

000-

Typ/Type

NORSI0%
Carritr

Sida/Side

B30

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
“’ Vevaxellko_lv 000- NORSI(0"#> B30
Crankshaft/piston C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0129 1 Vevaxel komplett Crank connecting rod
2 68100-0130 1 Kolvring 1:a Piston ring (first)
3 68100-0131 1 Kolvring 2:a Piston ring (second)
4 68100-0132 1 Oljering Qil ring
5 68100-0133 1 Kolvbult Piston pin
6 68100-0134 1 Lasring kolvbult Circlip, piston pin
7 68100-0135 1 Kolv Piston
8 68100-0136 1 Vevstake Connecting rod
9 68100-0137 1 Vevaxel halva vanster Left crank
10 68100-0138 1 Vevaxel halva héger Right crank
11 68100-0139 1 Vevaxel bult Crank pin
12 68100-0309 2 Kamaxel drev vevaxel Timing drive sprocket
13 68100-0141 1 Lager 6304 Bearing 6304
14 68100-0142 1 Kil 25x4x12.5 Semi-circular key 25x4x12.5
15 68100-0143 1 Nallager Needle bearing

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Vaxellada 000- NORSI0"#: B31
Mﬂ Gear box Carribr
22 1 12

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Yaxeliada 000- NORSI07#: B31
Gear box C@TT%T
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0144 1 Huvudaxel Main shaft
2 68100-0145 1 Vaxelaxel Counter shaft
3 68100-0146 1 Drev 1st gear, counter shaft
4 68100-0147 1 Bussning vipparm Bushing, rocker arm
5 68100-0148 1 Drev 2nd gear, main shaft
6 68100-0149 1 Drev 2nd gear, counter shaft
7 68100-0150 1 Drev Third gear, main counter
8 68100-0151 1 Drev Third gear, counter shaft
9 68100-0152 1 Drev 4th gear, main gear
10 68100-0153 1 Drev 4th gear, counter shaft
11 68100-1015 1 Framdrev Drive sprocket
12 68100-0155 1 Lasbricka framdrev Fixing plate, drive sprocket
13 68100-0156 1 Bult framdrev Bushing, drive sprocket
14 68100-0157 1 Bromsfjader Damping spring
15 68100-0158 1 Platta Limit plate, gear shift drum
16 68100-0159 1 Bricka Thrust washer 17
17 68100-0160 1 Bricka Spline washer 20
18 68100-0161 2 Bricka Spline washer 17
19 68100-0162 2 Bricka Spline washer 20
20 68100-0163 2 Lasring Circlip 17
21 68100-0164 2 Lasring Circlip 20
22 68100-0165 1 Packbox 17x29x5 Oil seal17x29x5
23 68100-0166 1 Bult Bolt
24 68100-0167 1 Lager 6101 Bearing 6101
25 68100-0168 1 Lager 6201 Bearing 6201
26 68100-0170 2 Lager 6201 Bearing 6201
27 68100-0171 1 Startdrev Starter gear
28 68100-0172 1 Starthjul Starter ratchet
29 68100-0173 1 Startaxel Starter shaft
30 68100-0174 1 Fjader Spring seat
31 68100-0175 1 Bromsfjader Friction spring
32 68100-0176 1 Startfjader Return spring
33 68100-0177 1 Bricka Washer 14
34 68100-0178 1 Bricka Thrust washer 16
35 68100-0179 2 Lasring Circlip 16
36 68100-0180 1 Bricka Washer14
37 68100-0181 1 Startaxel komplett Starter shaft, complete

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Sida/Side

NORSI0% B32

1 Vaxelsystem
Gear system

Delar/Parts
000- §
Carrier

25
16

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.



- Delar/Parts Chassis No Typ/Type v Sida/Side
[ Caxelsystem 000- NORSIO7Z: B32
Gear system C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0182 1 Vaxelforare Gear fork
2 68100-0183 1 Styrpinne Guide pin
3 68100-0184 1 Clip styrpinne Guide pin clip
4 68100-0185 1 Vaxeltrumma Gearshift drum
5 68100-0186 1 Medbringare Baffle, gearshift drum
6 68100-0187 2 Styrpinne Pin, gearshift drum
7 68100-0188 1 Fixerings platta Position plate, complete
8 68100-0189 1 Returfijader Return spring, position plate
9 68100-0190 1 Vaxelaxel Gearshift shaft, complete
10 68100-0191 1 Vaxelarm Gearshift arm, complete
11 68100-0192 1 Fjader Spring, gearshift arm
12 68100-0193 1 Fjader Return spring, gearshift arm
13 68100-0194 1 Fixerings bult Fixing bolt
14 68100-0195 1 Fixeringsplatta Pressing plate, gear switch
15 68100-0196 1 Fixeringsplatta Position plate, gear swith
16 68100-0197 1 Skruv m6x12 Screw m6x12
17 68100-0198 1 Styrpinne Pin3x8
18 68100-0199 1 Bult m6x16 Bolt m6x16
19 68100-0200 1 Kontakt bricka Contactor
20 68100-0201 1 Vaxelkontakt Gear switch
21 68100-0202 2 Packbox 11.6x24x10 Oil Seal 11.6x24x10
22 68100-0203 1 Bult mx25 Bolt mx25
23 68100-0204 2 Styrpinne 4X10 Needle 4x10
24 68100-0205 1 O-ring 18x2.65 O-ring 18x2.65
25 68100-0206 1 Vaxel shift komplett Gear shift drum, complete
26 68100-0207 1 Véaxel system komplett Gear system, complete gear shift

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




///\\\ - Delar/Parts

Startmotor
Starter motor

Chassis No

000-

Typ/Type v

NORSI5E
Carritr

Sida/Side

B33

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Startmotor 000- NORSI0"#: B33
Starter motor C Cl1’1”'1’51’
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0208 Platta Oil separate disc
2 68100-0209 Kedja startmotor Driving chain, starter motor
3 68100-0210 Glidskena Guide plate, chain
4 68100-0211 Glidskena Tension plate, chain
5 68100-0212 Drev startmotor Driving sprocket, starter motor
6 68100-0213 Faste Position plate
12 68100-0219 Skruv m6x16 Screw m6x16
15 68100-0222 Packbox 30x42x4.5 Oil seal 30x42x4.5
16 68100-0223 Packbox 19x30x5 Oil seal 19%x30x5
17 68100-0224 O-ring 116.8x2 O-ring 116.8x2
20 68100-0227 Skruv m6x10 Screw m6x10
21 68100-0228 Start koppling komplett Starting clutch, complete
22 68100-0229 Startmotor komplett Starting motor assembly
23 68100-0230 Bult m6x70 Bolt m6x70
27 68100-0234 Startmotorhus komplett Starter motor housing, complete

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




///\\\ - Delar/Parts

Svéanghjul/stator
Flywheel/stator

Chassis No

000-

Typ/Type

NURSZ]U%

Carritr

Sida/Side

B34

2

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
( St it NORSIFA | Baa
’ arriey
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed

1 68100-0241 1 Svanghjul Flywheel

2 68100-0242 1 Stator Stator

3 68100-0243 2 Bolt Bolt m6x16

4 68100-0244 1 Bricka Washer 10

5 68100-0245 1 Mutter 10x1.25 Nut 10x1.25

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts
‘ l’ Vaxelpedal/kick
Gearshaft pedal/starting arm

Chassis No

000-

Typ/Type

Carrier

Sida/Side

B35

"

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
Vaxelpedal/kick [
“’ Gearshaft pedal/starting arm 000- Nuggggﬁrb B35
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0266 1 Vaxelspak Gearshift pedal
2 68100-0267 1 Kick Kick-start arm
3 68100-0268 1 Gummi kick Grip, starter footrest
10 68100-0269 1 Bult m6x20 Bolt m6x20
11 68100-0269 1 Bult m6x20 Bolt m6x20
13 68100-0270 1 Gummi vaxel pedal Grip, gearshift pedal

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts

Luftfilter
Air cleaner

Chassis No

000-

Typ/Type

NURSZIU%

Carritr

Sida/Side

B36

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts Chassis No Typ/Type 1 Sida/Side

1 ! Luftfilter NURS:"J,, °“;

Air cleaner 000- Ca’wwr B36
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0272 1 Filter Core
2 68100-0273 1 Filter platta Filter screen
3 68100-0214 1 Slangklamma Clip
4 68100-0274 1 Luftburks slang Rubber tube
5 68100-0271 1 Luftfilter komplett Air filter, complete

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




Delar/Parts Chassis No Typ/Type v Sida/Side

L Eorgasare 000- N[l(lj{csl%@w;b B37

"RATT PORGASARE

-

15

11

16

17

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden. Phone: +46 54 87 06 20 Fax: +46 54 87 02 52 Internet: www.norsjo.com Email: info@norsjo.com




- Delar/Parts Chassis No Typ/Type v Sida/Side
L Forgasare 000- NORSI7: B37
Carburator C arrﬁr
Pos Artikelnr/ Ant/ Andrad/ Beskrivning Description
Part No No Changed
1 68100-0212 1 Gummikappa Rubber tap
2 68100-0214 1 Justerskruv Adjuster crew
3 68100-0215 1 Mutter Nut
4 68100-0216 1 Trottellock Throttle cover
5 68100-0217 1 Trottelfjader Throttle spring
6 68100-0218 1 Lasfjader Spring
7 68100-0220 1 Lasring Ring
8 68100-0424 1 Trottelnal Throttle needle
9 68100-0225 1 Trottel Throttle
10 1-4 Bricka Washer
11 68100-0227 1 Nalmunstycke Needle nozzle
12 68100-0330 1 Forgasare komplett Carburettor
13 68100-0229 1 O-ring O-ring
14 68100-0230 1 Munstycke lagfart Needle nozzle, low speed
15 68100-0231 1 Huvudmunstycke Main jet
16 68100-0232 1 Flottér komplett Float, complete
17 68100-0233 1 Ftottérhus Float chamber
18 68100-0234 1 Bricka Washer
19 68100-0235 1 Bottenskruv Adjusting screw
20 68100-0236 1 Fjader Spring
21 68100-0237 1 Tomgangsskruv Idle adjusting screw
22 68100-0238 1 Fjader Spring
23 68100-0239 1 Blandnings skruv Mixture screw
24 68100-0240 1 Choke arm Choke arm
68100-0425 1 Trottelstopp ovan trottel Throttle stop, above throttle

Norsjo Mekaniska AB Address: Box 123, S-667 22 Forshaga, Sweden.

Phone: +46 54 87 06 20 Fax: +46 54 87 02 52

Internet: www.norsjo.com Email: info@norsjo.com




